



3202 34th Street, Valley, AL 36854

Telephone: 334-768-1262 or 1-800-554-7424 Fax: 334-768-1255

TexTesT Report: 1205710
Date: 9/19/2008
Page: 1 of 1

CLIENT: MASTERTENT USA, LLC
2332 Cass Road
Traverse City, MI 49684
ATTN: Bobby Petersen

SAMPLE IDENTIFICATION: MASTERTENT PAVILLION ROOF MATERIAL
PURCHASE ORDER #M0208

FLAMMABILITY

NFPA 701 (2004) TEST 2
FOLDS

After Flame
(Seconds)

Char Length
(mm)

Drip Burn
(Seconds)

SPECIMEN *		After Flame (Seconds)	Char Length (mm)	Drip Burn (Seconds)
#1		0.0	240.0	0.0
#2		0.0	195.0	0.0
#3		0.0	260.0	0.0
#4		0.0	200.0	0.0

* Specimens were conditioned at least 24 hours at 20±5°C before testing.

CRITERIA: PASS/FAIL

REQUIREMENTS: CHAR: 1050 mm Maximum Individual
DRIP BURN: 2 Seconds Maximum Individual
AFTER FLAME: 2 Seconds Maximum Individual

COMMENTS: The submitted sample passes the requirements of NFPA 701 (2004)
Test 2 Flammability.